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- . . Heal Treatment - Hydrostatic
Description ltem No. Size Type Heat No. QTY(M) Weight(Kg) | ater Giishatisd Finish Test (Mpa) Remark
STAINLESS STEEL WELDED TUBE AND PIPE 1 ]25.0 X 2.0MM 320G ISO 1.4301 ALB040620 2,280.000 S - 320G - 304
QUANTITY, 30,384.000 METERS 2 |42.4 X 2.0MM 320G ISO 1.4301 ALC040110 5,988.000 320G 304
3 [42.4 X 2.0MM 320G ISO 1.4301 ALJ050528 1,200.000 - - 320G s 304
4 142.4 X 2.0MM 600G ISO 1.4301 AIW040550 3,594.000 - -— 600G - 304
5 |42.4 X 2.0MM 600G ISO 1.4301 ALB040410 1,290.000 -— - 600G - 304
6 (42.4 X 2.0MM 600G ISC 1.4301 ALC040110 2,220.000 - - 600G - 304
7 148.3 X 2.0MM 320G 1SO 1.4301 AIW040550 2,406.000 - - 320G - 304
8§ |60.3 X 2.0MM 600G ISO 1.4301 ALH050174 660.000 - - 600G - 304
b & ¢t Chemical Composition (%) & % Mechanical
PR o | | o | om | s | s | s | & | fe| mess R 3 P RERM | EAWE | dRR KoK
lemio| © si Mn p s cr Ni Mo N Tens,|]2 0.2% Y[ezld Elongation| Direction | Width of specimen | Gauge Length |Hardness HRB| Flattening Test|Bend Test| Flaring Test
(N/mm*) (N/mm®)
Min. 18.00{ 8.00 515.00 205.00 40.00 LT mm mm
Max. | 0.080] 1.000] 2.00] 0.045 0.030| 20.00| 11.00 No Crack No Crack [No Crack
1 0.053] 0.460f 1.04| 0.023| 0.004| 18.18] 8.06] --- - = 628.18 292.04 56.70 = — — 83.80 S s P
2 0.050| 0.480| 1.05/ 0.023| 0.003] 18.32| 8.03| -- --- — 633.08 292.04 56.30 == i s 83.40 s o s
3 0.017| 0.4101 1.56| 0.027| 0.001| 18.07] 8.02| --- B == 602.00 270.00 55.70 - -— SN 80.10 - - -
4 0.051) 0.440[ 1.08} 0.023] 0.004| 18.21] 8.03] — mas - 631.12 288.12 56.80 - - - 83.80 - = -
5 0.055| 0.440] 1.09( 0.023} 0.005 18.22] 8.05 --- - — 636.02 292.04 56.60 2 e mesy 83.10 - - _—
6 0.050] 0.480| 1.05( 0.023| 0.003| 18.32| 8.03] -- - == 633.08 292.04 56.30 — — — 83.40 — = S
T 0.051| 0.440[ 1.08| 0.023| 0.004| 18.21| 8.03[ -- -— - 631.12 288.12 56.80 i g s 83.80 i e sz
8 0.022| 0.480{ 1.84| 0.030| 0.002| 18.24| 8.07[ -- s 589.00 272.001 55.50 o s 80.30 —
NOTES: APPROVED CERTIFICATES:
1.The material described herein is certified for no radiation contamination 1.QMS according ISO 9001(TUV Cert No:01 100 126922)
by original Material Manufacturer. 2.EMS according 1SO 14001(LR Cert No:0992007)
2.Chemical composition and result of mechinery test are from origin and only 3.PED (TUV Cert No: 01 202 TWN/Q-06 0145)
for reference. 4.Lab management system according ISO/IEC 17020(TAF Cert No:10001)
3.The tolerance of chemical composition is according to ASTM A480 5.Lab management system according ISO/IEC 17025(TAF Cert No:2271)
4.Visual Inspection(Surface) and Dimension Check: Acceptable
5.We hereby certify that material described herein has been manufactured
and tested with satisfactory results in accordance with the requirement
of the above material specification.
Lai Yu Lin
QA Manager / Work Inspector.
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